
- Parts list -

Mode :  MD mode Mod. des. overview :  C SEDAN                                                                          

FIN/MD :  WDB 2030611E006669 Catalog :  65F 

VIN :   Major assembly :   

Sales designation :  C 240 Major assembly MD :   

Assortment c lass :  Car Group :  35 - REAR AXLE 

Market :  All Subgroup :  075 - REAR AXLE SUSPENSION

Item no.  Part number  Designation/description  Quantity  Version  

10  A 203 350 35 08  WHEEL CARRIER

LEFT

Replaced by: A 203 350 39 08  

001     

10  A 203 350 39 08  WHEEL CARRIER

LEFT  

001     

10  A 203 350 34 08  WHEEL CARRIER

RIGHT

Replaced by: A 203 350 40 08  

001     

10  A 203 350 40 08  WHEEL CARRIER

RIGHT  

001     

20  A 201 352 00 27  . JOINT

. LEFT AND RIGHT

. Replaced by: A 220 352 02 27  

002     

20  A 220 352 02 27  . JOINT

. LEFT AND RIGHT  

002     

30  A 202 981 01 27  . ANGULAR CONTACT BEARING

. LEFT AND RIGHT  

002     

40  A 201 994 16 41  . FUSE

. LEFT AND RIGHT  

002     

50  A 203 357 00 08  FLANGE

LEFT AND RIGHT

Replaced by: A 203 357 01 08  

002     

50  A 203 357 01 08  FLANGE

LEFT AND RIGHT  

002     

70  A 202 350 02 06  SPRING CONTROL ARM

LEFT AND RIGHT

[077, 078, 079, 080] To Chassis: E 019386 To Date: 30/0...  

002     

70  A 203 350 00 06  SPRING CONTROL ARM

LEFT AND RIGHT

[081, 082, 083, 084] From Chassis: E 016938 From Date: ...  

001     

70  A 203 350 00 06  SPRING CONTROL ARM

LEFT AND RIGHT

[082, 083, 084] From Chassis: A 555897 From Date: 01/04...  

001     

80  A 202 352 01 65  . RUBBER MOUNT

. LEFT AND RIGHT

. [085, 078, 079, 080] To Chassis: E 024881 To Date: 03/0...  

002     

80  A 203 352 00 65  . RUBBER MOUNT

. LEFT AND RIGHT

. [086, 082, 083, 084] From Chassis: E 019450 From Date: ...  

002     

90  A 210 990 05 04  BOLT

SPRING CONTROL ARM TO WHEEL

BEARING M14X1.5X90   

001     

100  N 000000 003281  HEXAGON NUT

SPRING CONTROL ARM TO WHEEL

BEARING   

001     

110  A 203 352 00 88  COVER

SPRING CONTROL ARM

[087, 079, 080] To Chassis: A 666024 To Date: 30/04/200...  

002     

110  A 203 352 01 88  COVER

SPRING CONTROL ARM

[088, 083, 084] From Chassis: A 555897 From Date: 30/06...  

002     

120  A 210 990 03 36  BOLT

COVERING TO SPRING CONTROL ARM  

004     

130  N 308765 012023  HEXAGON HEAD BOLT 002     

Copyright Daimler AG, 27/02/16, EPC 1.24.2.0, DW 07/2010 Page 1



130  N 308765 012023  HEXAGON HEAD BOLT

SPRING CONTROL ARM TO REAR

SUBFRAME M12X1.5 X 90   

002     

140  A 210 357 02 75  WASHER

SPRING CONTROL ARM TO REAR

SUBFRAME   

004     

145  A 210 357 02 75  WASHER

SPRING CONTROL ARM TO REAR

SUBFRAME   

002     

150  N 910113 012003  HEXAGON NUT

SPRING CONTROL ARM TO REAR

SUBFRAME M12X1.5   

002     

160  A 140 352 22 71  BOLT

TIE ROD TO REAR SUBFRAME M12X1.5 X

67   

002     

200  A 210 350 34 06  CAMBER STRUT

LEFT AND RIGHT  

002     

210  A 002 990 28 12  BOLT

CAMBER STRUTS TO WHEEL CARRIER

M12X1.5X80   

002     

220  A 210 357 06 75  WASHER

CAMBER STRUTS TO WHEEL CARRIER  

002     

225  A 210 357 02 75  WASHER

CAMBER STRUTS TO WHEEL CARRIER  

001     

230  N 910113 012003  HEXAGON NUT

CAMBER STRUTS TO WHEEL CARRIER

M12X1.5

[089] ATTENTION: ORDER WASHER AS WELL  

002     

235  A 210 357 02 75  WASHER

CAMBER STRUTS TO WHEEL CARRIER  

001     

240  A 001 990 67 12  BOLT

THRUST ARM, CAMBER STRUT AND STRUT

ON REAR SUBFRAME   

006     

245  A 210 357 02 75  WASHER

THRUST ARM, CAMBER STRUT AND STRUT

ON REAR SUBFRAME   

006     

250  N 910113 012003  HEXAGON NUT

THRUST ARM, CAMBER STRUT AND STRUT

ON REAR SUBFRAME M12X1.5   

006     

260  A 210 350 33 06  STRUT

LEFT AND RIGHT  

002     

270  A 002 990 28 12  BOLT

STRUT TO WHEEL BEARING M12X1.5X80  

002     

280  A 210 357 06 75  WASHER

STRUT TO WHEEL BEARING  

002     

285  A 210 357 02 75  WASHER

STRUT TO WHEEL BEARING  

002     

290  N 910113 012003  HEXAGON NUT

STRUT TO WHEEL BEARING M12X1.5

[089] ATTENTION: ORDER WASHER AS WELL  

002     

330  A 002 990 28 12  BOLT

THRUST ARM TO WHEEL BEARING

M12X1.5X80   

002     

340  A 210 357 06 75  WASHER

THRUST ARM TO WHEEL BEARING  

002     

345  A 210 357 02 75  WASHER

THRUST ARM TO WHEEL BEARING  

002     

350  N 910113 012003  HEXAGON NUT

THRUST ARM TO WHEEL BEARING

M12X1.5

[089] ATTENTION: ORDER WASHER AS WELL  

002     

360  A 201 352 09 88  COVER

THRUST ARM  

002     

370  A 210 350 38 06  THRUST ARM

LEFT AND RIGHT  

002     

400  A 203 350 07 53  TIE ROD

WITH REPAIR KIT  

002     

405  A 140 350 11 70  REPAIR KIT

TIE ROD TO REAR SUBFRAME  

002     

410  A 201 352 88 65  RUBBER MOUNT

REPAIR SIZE; WITH ECCENTRIC

INTERIOR BUSHING  

Optional with: A 124 352 43 65  

002     

Copyright Daimler AG, 27/02/16, EPC 1.24.2.0, DW 07/2010 Page 2



410  A 124 352 43 65  RUBBER MOUNT

REPAIR SIZE; WITH ECCENTRIC

INTERIOR BUSHING  

Optional with: A 201 352 88 65  

002     

420  A 202 990 11 51  HEXAGON NUT

TIE ROD TO WHEEL BEARING M10  

001     

430  A 140 352 13 76  WASHER

TIE ROD TO REAR SUBFRAME 

Optional with: A 220 352 01 76  

002     

430  A 220 352 01 76  WASHER

TIE ROD TO REAR SUBFRAME 

Optional with: A 140 352 13 76  

002     

435  A 210 357 02 75  WASHER

TIE ROD TO REAR SUBFRAME  

002     

440  N 910113 012003  HEXAGON NUT

TIE ROD TO REAR SUBFRAME M12X1.5  

002     

450  A 202 980 01 16  REPAIR KIT

REAR WHEEL BEARING  

002     

460  A 202 350 01 06  REPAIR KIT

FASTENING PARTS TO SPRING LINK  

002     

470  A 210 350 45 06  REPAIR KIT

MOUNTING PARTS CAMBER STRUT  

002     

470  A 210 350 45 06  REPAIR KIT

MOUNTING PARTS STRUT  

002     

470  A 210 350 45 06  REPAIR KIT

MOUNTING PARTS PUSHING STRUT  

002     

Copyright Daimler AG, 27/02/16, EPC 1.24.2.0, DW 07/2010 Page 3


